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Name of Sample: Rechargeable Cylindrical Lithium ion Cell
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Model Specification:

FmiEs 21700T

Client: Shenzhen Zhengsheng New Energy Co., Ltd
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Classification of Test: Commission Test
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Marking

1. LR E T HE LR
The test report is invalid without “Special seal for report”.
2. A TCALHEAN . HAZ N R NS4 TERL
The test report is invalid without the signatures of Approver, Reviewer and Testing
engineer.
3. MA IR
The test report is invalid if altered.
4. FPREIAR S A FUL BT IREER A 2 F R TR A TR AR 3 AT FE
Objections to the test report must be submitted to Test Center within15 days.
5. R DR IE AR iR 15T .
The test report is Valid for the tested samples only. :
6. ARG RMLE IS P NIAP R R ANE ", PR TS RAEER”, ‘PR AMF AR

As for test result, "N/A” means is “not applicable”, “P” means “pass”, “F” means “fail’.

Rl B Az Rk . T AR AR R T S %2 X STl A 29 5 W I AR (4] K BIR —#£B102

Lab Address: No.B102, 1/F., Lankun Group Building B, No.29, Baoshi Road, Xin'an Street,
Bao'an District, Shenzhen, Guangdong, China

HL 3 (TEL) : 86-755-22678313

&3 (FAX) : 0755-22678299

S 4 it (Post Code): 518101

X hk(Website): www.cescert.com

E-mail: service@cescert.com
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TEST REPORT

Name of sample

Rechargeable Cylindrical Lithium ion Cell

B A PR [ oA il i e B R
Model /Type 21700T Size
S (3.7V 5100mAh 18.87Wh) | B R < (DmmeZ W mnA B
Appearance Cylindrical, gray Trade mark o
FF i AR B, K TR
Quantity 40 cells Mass 695
PE SR 40 A~ P 5t R i
Receiving Date Testing Date 2
RS 11 2020-01-04 55t [ 3 2020-01-04~2020-01-15
Name Shenzhen Zhengsheng New Energy Co., Ltd
B SRR | I R AT IR A A
FHE AL Address | 701, Bldg 4,  Gushu community , Xixiang street, Bao'an District,
o Shenzhen (7 / F, Bldg 2, jingwan Industrial Zone)
VRN 22 (X8 2 A7 [ Ak X s 1 2k 4 8 701
Name Ganzhou Novel Battery Technology Co., Ltd.
FFR N v R RE R AT PR 2 )
A ess Ganzhou Electronic Industry Area, Longnan Economic and Technological
bbb Development Zone, Longnan, Ganzhou, Jiangxi, China
Manufacturer VIV 4 P Tl fe v L e i 220 B RO T DX R R 1 S e RSO
EE P AL Tel E-mail
HE 18688707332 W4 eva.lee@noveobattery.com
\Iﬁg‘fft’s'te WWW.NOVELBATTERY.COM

Tested standard

Wk

Section 38.3 of the Amend.1 of sixth Revised Edition of the "Recommendations on
the Transport of Dangerous Goods, Manual of Test and Criteria”
(ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3)

(R Tl i Em B @ SRR ET ) /S EITRRIZ IE15538. 371

Test conclusion:

The sample has passed the test items of UNITED NATIONS "Rec:ommendations on

ST/SG/AC.10/11/Rev.6/Amend.1/Section 38.3

e ZIR, GRS ABA T COF TR i mEi it
ST/SG/AC.10/11/Rev.6/Amend. 1/Section 38.3 fili Bk [&  ~p 2

Issue date 2020-01-16 f;: S ‘;f_ }

SR E w MELNE 5

Tested by W‘tﬂ -J’ Reviewed by ’[‘é;ﬂ' ‘%' Approve%xli ’;,

e T4 | a T | e 'T*F

S Gherry!Ghen i b
525 Richie Liao:

AR 13 N Technical Manager
i f 5T A Quality Manager
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TEST REPORT

Description and illustration of the sample/# i 15 B 2 fik :

The sampile is lithium ion cell, and without protective devices, are not subject to the requirements of T7 test.
The sample’s status is good /£ B T HUC, TCMRIEEE, AU T7 Wk, FERI R IT.
MR H 4518/ Test items and conclusion.

Test item Sample No. Verdict
T H FE HlE

T.1 Altitude simulation 75 4 C1#~C5#, Co#~C10# P
T.2 Thermal test i 5% C1#~C5#, Co#~C10# P
T.3 Vibration #%z)) C1#~C5#, C6#~C10# P
T.4 Shock Jinsd J& C1#~C5#, Co#~C10# P
T.5 External Short Circuit #hii i i C1#~C5#, Co#~C10# P
T.6 Impact /Crush /55 % C11#~C15#, C16#~C20# P
T.8 Forced discharge 5l il Fi C21# ~ C30#, C31# ~C40# P
Sample pretreatment/ff i FiALFE -
CLA~CHH i, Cells at first cycle, in fully charged state.

5 1A FETRH A 4156 4 7 RIRAS B LS
C6#~C10#:.........coeeeeeen, o rerereees Cells after 25th cycle, in fully charged state.

%5 25 7o A 1 /S 58 4 e IR A Y HLE
Cl1# ~Cl5# i, Cells at first cycle at 50% of the design rated capacity.

551N Fa 00O 3 7 H AL T A 2 ) 0% HLAES
CL6# ~ C20#: i, Cells after 25th cycle at 50% of the design rated capacity.

5 25 AN 7 B S 78 L BB HADE 2 B 50% 1) LS
C21# ~ C30#: i, Cells at first cycle, in fully discharged state.

55 1A Fa TR A 3 58 A T HEIR A 1 RS
C31# ~CAlH e, Cells after 25th cycles, ending in fully discharged state.

55 25 7R A 5 A IORUIR AR A LA

Test sequence/ iR 4 I 7

Tl » T2 » T3 » T4 » T5 » End 45
T6 » End %
T.8 »| End 44
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Photos of Samples and Labels/f# & 8 ZFRiR

Samples /fih (21700T 3.7V 5100mAh 18.87Wh)
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38.3.4

Procedure/fiiX 5

38.3.4.1

Test 1: Altitude simulation/JiR 1: & BRI

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at
least six hour at ambient temperature (20+5°C)/ # H s Al FE It 20 7E IR o 20+
5C, EJIRAKT 11.6kpa MIIREEHIAEALT 6 AN/,

Requirement/FruE EK .

1. Cells and batteries Mass loss limit: <0.2% /¥ 5 Ji
F1712:<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/ff it ik 4
J TT % H S B AMIS T8 1 T 6 FEUHS 1190 % , L LSk AN
& T 56 42 5 FAL IR R R LV 2H

3. No leakage, no venting, no disassembly, no rupture
and no fire /F£ah CAEID NEEBe. LHFA. o,
TR A KT K IR KA

The samples
C1#~C10#: no
leakage, no venting, no
disassembly, no
rupture and no fire/F i
Cl#~C10#: L&l I
A ok, ToRRR
AR T KR

The test data see
tablel /i &4k W21

38.3.4.2

Test 2: Thermal test/MR 2: BEERE

Test cells and batteries are to be stored for/H i Al Bt 20 7% S A an F
1.one temperature cycle: 72+ 2°C(6h) —40+2°C(6h) /— iR FEfEA NT72+2C

(6h)—-40+2°C (6h).

2.The maximum time interval between test temperature extremes is 30 minutes/

T BSE B K R B s 18] A 30min

3.This procedure is to be repeated 10 times/#E & 10/X1E3H .
4.after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20+5°C)/EH NG, MMM TE204+5°C 14 1F T & 24/

I

For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours/%} T KB By FI L ZH, & 75 T PR 5o ia

FE RS ) 2220 12/,

Requirement/FruE EK .

1. Cells and batteries Mass loss limit: <0.2% /¥ /i 5
EK<0.2%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states/ff i i 4
J5 TT % HL S B AMIS T8 1 T FEUHS 1190 % , L E SR A
T FH T 50 4 056 LI H R FEt AH

3. No leakage, no venting, no disassembly, no rupture
and no fire /#dn CHRIBD RGBIE. THER. Toffk.
Tt R A KT K IR K

The samples
C1#~C10#: no
leakage, no venting, no
disassembly, no
rupture and no fire/# i
C1#~C10#: L&ls. &
AL TR, o
AR T KR

The test data see
tablel /il &4 W21
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38.3.4.3

Test 3: Vibration/Mllik 3: ##zh

38.3.4.3

1. Cells and batteries are firmly secured to the platform of the vibration machine
TR R R A 7R [ 2 e R B & (& THD L.

2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/{E3) L IE5Z kR, LA7HzZ
W IN%200Hz, A5 FIEIBITHZ Y —ANMEIR, A ES 155 i

3.The logarithmic frequency sweep is as follows/%} #3714 A:

(2)For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 8gn occurs (approximately 50Hz), A peak acceleration of 8gn is then
maintained until the frequency is increased to 200Hz/5 T AN Bl 7
2L TT AR CRITF L gn ) de N8 B2 BB F N 18R 2%, SR KRB R FRAEO. 822K (U
s L. 6%K) FFIGINNZR B 2 R R IE B IA F8gn (FMFRLI 9505280 , KK
JIN38 FE ORFFAE 8 gn L B AT 38 N 20044 2%

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz/%} F KBS ZH : M THEZE
TR TR KR Lgn i fs RN B B B H N8R 2%, ARG ¥ IRIE PR FFAE0.8ZK (S i
#1.6%K) GNP BB i K I #2gn R LI N25H62%)  Fkn
S ORHFLE 2gn EL A5 48 10 3 2004 2%
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell /42 i) b —ANJ5 [ 4 0 T B T FE
R, SRR R AN ELAE R BT ) EAEIA2 K, BN TT 3N, FE9
/NES .

Requirement/FruE ZK . The samples

1. Cells and batteries Mass loss limit: <0.2% /F:f i | C1#~C10#: no
E#15<0.2%. leakage, no venting, no
2. Open circuit voltage not less than 90%, The disassembly, no

requirement relating to voltage is not applicable to test | rupture and no fire/ff i
cells and batteries at full discharged states/ff /iR | C1#~C10#: LBl L
J5 T U ANV TR0 B FBUR 90 % ML EERAS | HFRL TofR AR, Tomi
3T 58 A TR TE FL T LT AT L 2 AL A KR

3. No leakage, no venting, no disassembly, no rupture | The test data see

and no fire /B CFEIR) NEETE. o, oA, | tablel /s W&
TR LT HE KGR A .
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38.3.4.4

Test 4: Shock/MRA 4: HEE M

1.Test cells and batteries shall be secured to the testing machine/ A& [l ) FE 48
Ii] 5 3 A R A A L ZEL A o ) A S T AR 2 T

2. Each cell shall be subjected to a half-sine shock of peak acceleration of
150gn and pulse duration of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
11 milliseconds.//)N Y B i ZI 22 52 W64 S 150gn Al ik i 5 2 1) [R] 6 22 A0 1 2= 1E 5% o
i, KT e I A 48 52 B KIS B 50g R ik i Rp 82 TR] L1 22 A0 0 24 1E 3% 9 i
3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850

mass

150gn (or Acceleration(gp) = [ ] ,which is smaller)and pulse duration of

6 milliseconds. Large batteries shall be subjected to a half-sine shock of peak

30000

mass

acceleration of 50gn (or Acceleration(g,) = ( J ,which is smaller)and

pulse duration of 11 milliseconds./ /N B 4 52 W48 Jy150gn (B¢ 5

mass

(100850J GBI A EEAES AR IR, A rh A1

30000

mass

R IMEEE50gn (8L [ ]*ﬁ$ﬁ)ﬁ%@%ﬁﬁ@n%@%¥£%&
M.

3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/%
A LR B L ZH 20 = A FORH B FRb 2 T M IR DT M s ki, A
HERTIT MG =i, B3LEsz187 .

Requirement/Fr i B K : The samples

1. Cells and batteries Mass loss limit: <0.2% /F£f i | C1#~C10# :
E12<0.2%. Acceleration=150g,

2. Open circuit voltage not less than 90%, The No leakage, no venting,

requirement relating to voltage is not applicable to test | no disassembly, no
cells and batteries at full discharged states/f /iR | rupture and no fire/Ff i
Jii T F R REAMES T30 BT 2% FUR 90 % I 2SR AN | C1#~C104#:

T FH T 50 4 056 LI H R Rt AH WA fim e 5 =150g

3. No leakage, no venting, no disassembly, no rupture | L&l LS. L
and no fire /Fdn CHEIBD RGBIE. BHFR. TR, | 7. B DULTEE K
TH R A T KR KA B % . The test data see
tablel /il &4 W21




< % Report No. : CESUNZ200104017 Page 7 of 11

ST/SG/AC.10/11/Rev.6/ Amend.1/Section 38.3

Clause

=z -

B

Requirements Result

PRAEEER WRAER

Verdict
Al

38.3.4.5

Test 5: External Short Circuit/JUi& 5 : #MEF4E %

1.The cell or battery to be tested shall be temperature stabilized so that its
external case temperature reaches 57 + 4 C/{REFHAI I IR Fa e (E57+4°C,
AT PRt Bl R R i AR TR AR B IS B 57 +4°C

2. the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 574-4°C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains
below that value/ Fth 55 FLth IE A7 B A /N T-0. 1 QIR FiL BEL 1B B AT 40 0, F Tt ER
LI ) SRR B2 R B 357 = 4°C 2 J5 RFFRLER RS /NN BL_E, 6 - K g 4
HhFei BN B 2 e KT T — 2RI

3. the cell or battery must be observed for a further six hour for the test to be
concluded/s H it Bl FELIB A 25— P MEE 6 /NS RE T 4k .

Requirements/f 3K : The samples

During the test and within six hours after test ,the cells | C1#~C10#: no

or batteries/fE Mt #2H L 2 564/, HEL | disassembly, no

L ZH A i rupture and no fire/¥ i
1. External temperature not exceed 170°C /bR E | C1#~C10#: Tk, &
EE170°C, R UL KT E KR
2. No disassembly, no rupture and no fire/Jcf#fA&. J& | The test data see
WM TLE KRR . tabled /P H 4 3% 1

38.3.4.6

Test 6: Impact / Crush / Yl 6: i/ E

Impact (applicable to cylindrical cells not less than 18mm in diameter) /f#&d; (&

T BARA/NT 182K [BIAT T fa i)

1. This test sample cell or component cell is to be placed on a flat smooth
surfacel KB i it F R FL I BCZE A R A — AN~ 3ED G -1 L.

2. A 15.8+0.1mm diameter, at least 6 cm long, or the longest dimension of the
cell, whichever is greater, type 316 stainless bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from a height of 61+2.5cm
at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface /£ —#H3 31684 A~ 8544
R s R, R B AR N15.82 K +0.122K, KEZE/DN6HEK, B
R KR, M2 KE . B E N1 T 0.1 T E N6 £
2.5 K 1 1 PV ) A SRR R 52 A, A — AN T L350 BEAR I L O ¥4 B A
BHL ) f /I8 1) 2 BN B TE I DA ] . T BB BEE R T 5 S R 5 K73
PRI EI0EVE T .

3. The test sample is to be impacted with its longitudinal axis parallel to the flat
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surface and perpendicular to the longitudinal axis of the 15.8 mm + 0.1mm

diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact/#: 5z i o [(RFE, iR 5 FHH [ R
AT H SRR AR O 1 EA£15.8 0. 12 K B iR MM A EE . &F— Ml

Rz —Udiidi.

Requirements/f5E B3R : The samples

1. Cells external temperature not exceed 170°C/H il | C11#~C20#: no

(1) 5t 1o 25 THD Ui P B AN I 170°C disassembly and no fire/
2 .No disassembly, no rupture and no fire within six | FEAhC11#~C20#: Jofi#
hours of this test./iIXIG 45 HF6 AN Z P9, BRI | . BH KRR

fRARFITCE KIS K. The test data see table2
1 E s WL 2

38.3.4.6

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)/$t . G& M THAE . 4846, 6 f/4in i A BN T
18 K W [T H k)

1. A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first point
of contact. The crushing is to be continued until the first of the three options
below is reached/ ¥ H1 it B o4 HL I TBCEE PR A1 T 18165 s, 5% s 70 FE BTN R,
FESE— N efd i LR RN 5 HOK /. FIRFFeki T, ERHI LI =H
(a) The applied force reaches 13kN + 0.78kN /jiti i) /7% )13 T-4-+0.78 T-4
(b) The voltage of the cell drops by at least 100m\V/HLith ) H & T F4 2 /0 100224k
(c) The cell is deformed by 50% or more of its original thickness/H, #1245 FE 34 7 46
JE P [1150% LA I

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces/
T A T B A 2 P vl 7 M o 5 ) — T i s o LT/ 13 782 R S DA JHG ST 3 2 T it %
[5R]H: EZ FL VS S2 M5 Z0 t  EF) 77 ) i

Requirements/FrufE E K :

1. Cells external temperature not exceed 170°C/H b
P e e 2 T L B2 S AN I 170°C .

2.No disassembly, no rupture and no fire within six -
hours of this test/i4e 25 R 561~/ 2 P, HUIBRITE
fRARFNTCE KNG K

N/A

38.3.4.7

Test 7: Overcharge/Jii& 7: 7

1. The charge current shall be twice the manufacturers recommended
maximum continuous charge current/ L2 fillid | HE7F B KR4 70 B HL X A
il 78 H

2 .The minimum voltage of the test shall be as follows/4< il iR 5 /) B E -

N/A
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38.3.4.7

a) When the manufacturer’'s recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V/ U1 5]~ K HEFE )
FEHL AN 18V, AT e 78 B R S N ) K
P € B R 7T R P LS PR P A3 B 2 22V BN

b) When the manufacturer’s recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be1.2 times the maximum charge voltage/4
R FHEER 70 i I 18V, AR ) /) 70 FL FEL
H L) SRR R B K 78 FEL L S R 1. 248

c)Tests are to be conducted at ambient temperature
20+£5°C, The duration of the test shall be 24 hours/20
E5CHIMBEIRE T, I FFE:24/ M

Requirements/Fru E K :

No disassembly and no fire within seven days of this
test/ IR I AL M AE RIS PRI ST RN, BTG AR AN TG
HRIMZE KL

N/A

38.3.4.8

Test 8: Forced discharge/#lliR 8: &

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/20 £5C [ R E T, 4584
HLMERAEL2V I ER FE B AT SREIEOR, B R A IR R A R FRIB A AG

PG ) 5 OO B

The specified discharge current is to be obtained by connecting a resistive load
of the appropriate size and rating in series with the test cell. Each cell shall be
forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere)/$i& %€ 17 HL HE I B AR I3t Fath B i) &

RN AR BRI, BEA LI A0 55 1 T8 F e 1)
Wi (25 .

NP e 25 b A

Requirements/Fru E K :

No disassembly and no fire within seven days of this
test/ IR ga A £ IS PRI R TR N, BRI
EKRIG R .

The samples
C21#~C40# : no
disassembly and no fire
145 N C21#~CA0# L
firt . o KR

The test data see
table3 /A £ W73
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Tablel: T1~T5/ 1. R 1-AKS

i H Cl# C2# C3# C4# CH5# Co6# C7# C8# Co# clo#
OCV prior to test
N 4.194 4,195 4.194 4,195 4,196 4,193 4,194 4.195 4.196 4,194
RIS AT (V)
Mass prior to test
. U 69.932 | 69.532 | 69.616 | 69.809 | 69.635 | 69.755 | 69.672 | 69.761 | 69.437 | 69.480
oA i (o))
Mass
loss
Test 1: i 0.000 0.001 0.001 0.000 0.000 0.000 0.000 0.000 0.001 0.001
. JRER K
Altitude
i ) (%)
Simulation
iRy, @ | Change
FERLIY i FE L 99.785 | 99.714 | 99.714 | 99.713 | 99.762 | 99.738 | 99.738 | 99.762 | 99.690 | 99.762
(%)
Mass
loss 0.000 0.001 0.004 0.004 0.004 0.006 0.003 0.004 0.004 0.004
Thermal (%)
test
Wik 2: 3 | Change
Erkye | rato
B L 98.686 | 98.757 | 98.709 | 98.733 | 98.734 | 98.757 | 98.733 | 98.662 | 98.757 | 98.733
(%)
Mass
loss
. 0.001 0.000 0.001 0.000 0.000 0.000 0.000 0.001 0.000 0.000
Test 3: JAER
Vibration | (%)
{mﬂiﬁ 3: j:)l:? Change
3 ratio
99.952 | 99.976 | 99.976 100 99.952 100 99.976 100 99.976 100
LR B
(%)
Mass
loss
e 0.000 0.000 0.000 0.000 0.001 0.000 0.000 0.000 0.000 0.000
Test 4: JRER R
Shock (%)
Mﬂﬁt 4: jJD Change
HEME | ratio
100 100 100 100 99.976 | 99.976 100 99.976 100 100
L b
(%)
Test
5:External | Temp,
Short (C)
Circuit R 123.9 122.9 100.0 103.3 111.0 110.2 102.0 94.7 129.3 121.8
Wik 5 4 | (C)

PerLig
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Table2: [X] Impact &/ [_|Crush HE

Sample No,
Test 6: oy Cl11# | Cl12# | Cl13# | Cl4# | Cl5# | Cl6# | C17# | C18# | C19# | C20#
Impact | ocv prior to test
5/ 3.768 | 3.770 | 3.770 | 3.776 | 3.779 | 3.775 | 3.772 | 3.773 | 3.772 | 3.775
[0 | WR®drmv)
Crush Temp, (C)
HIE o 242 | 238 | 239 | 236 | 240 | 242 | 238 | 241 | 238 | 240
HE (C)
Table 3: Forced discharge / & 3: &H[HH
Sample No,
v Cle# | C17# | C18# | C19# | C20# | C21# | C22# | C23# | C24# | C25#
FEah s
Test8: OCV prior to test
Forced N 2.957 | 2.979 | 2974 | 2979 | 2992 | 2984 | 2.966 | 2.971 | 2.955 | 2.963
I T (V)
discharge
. Sample No,
MiA8: 5 g C26# | C27# | C28# | C29# | C30# | C31# | C32# | C33# | C34# | C35#
. 5]
il "
OCV prior to test
R 2.952 | 2.969 | 2.949 | 2971 | 2974 | 2981 | 2.982 | 2.990 | 2.973 | 2.958
TR T (V)

-- End of Report --




